OEM Part NO. 4S-1464 / 4S1464 FUEL SYSTEM

OEM Part NO. 4S-1464 / 4S1464 FUEL SYSTEM

Product Name 4S1464 FUEL SYSTEM
Category Final Drive
Model 992 Wheel Loader
Section Transmission And Chassis
Group 992 WHEEL LOADER
Note FUEL SYSTEM (4S1464 N/S)--220 U.S. Gallon--Part 1 of 2 Serial No. 25K1 to 25K78 inclusive

4S1464 FUEL SYSTEM Specification

Name 4S1464 FUEL SYSTEM
Remark FUEL SYSTEM (4S1464 N/S)--220 U.S. Gallon--Part 1 of 2 Serial No. 25K1 to 25K78 inclusive
Model 992 Wheel Loader, 992B Wheel Loader
Section Transmission And Chassis
Group 992 WHEEL LOADER
IEType I
IsArrangement N
IsChange N

992 Wheel Loader Part NO. 4S-1464 FUEL SYSTEM

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer
1 9M1143 9M-1143 TUBE / 1 Y N Y
3 4H9027 4H-9027 PLUG-PIPE / 1 Y N Y 2-11X1/2 NPTF THD, LARGE
4 4J4742 4J-4742 BODY AS-GAUGE / 1 Y Y Y SIGHT GAUGE
5 4K2724 4K-2724 ADAPTER / 1 Y N Y
6 3B8997 3B-8997 FITTING / 2 Y N Y
7 6B2530 6B-2530 CLIP / 3 Y N Y
8 8H7204 8H-7204 FILTER GROUP 1 / 1 1 Y N Y Y I FILTER GP-FUEL, LINES
9 2H0435 2H-0435 CLIP / 1 Y N Y CLAMP, TUBE CLAMP
10 1L0171 1L-0171 CLAMP / 1 Y N Y
11 5D9264 5D-9264 ADAPTER AND CAP ASSEM. 1 / 1 1 Y N Y N I
12 5D8419 5D-8419 CAP ASSEM. / 1 Y N Y
14 6D2492 6D-2492 SEAL / 1 Y Y Y
16 4S8458 4S-8458 TUBING (Fuel Inlet) 33.61" / Y N Y TUBE TURBOCHARGER VENT, TUBE WATER SUPPLY
17 3B9388 3B-9388 FITTING / 2 Y N Y FITTING
18 1H6785 1H-6785 FITTING / 2 Y N Y
19 8F6287 8F-6287 SHIM / 1 Y Y Y
20 1S6307 1S-6307 PROTECTION COVER GROUP 1 / 1 1 Y N Y N I
23 6S0063 6S-0063 PLUNGER / 1 Y N Y
27 2J0337 2J-0337 CLIP / 3 Y N Y
28 7K4655 7K-4655 SPACER / 4 Y N Y
29 9K1958 9K-1958 PLUNGER / 1 Y N Y
31 8H3497 8H-3497 RING / 1 Y Y Y
32 7M8485 7M-8485 SEAL-O-RING / 1 Y Y Y 29.74MM ID, ID=29.74MM
33 0L1351 0L-1351 BOLT / 3 Y N Y 3/8-16X.875IN, 3/8-16X0.875-IN
34 9F2978 9F-2978 NUT / 2 Y N Y 3/8-16-THD, WELD
35 0S1588 0S-1588 BOLT / 3 Y N Y BOLT, BOLT CLIP TO BRACKET
36 3B4506 3B-4506 LOCKWASHER / 6 Y Y Y LOCKWASHER 3/8", LOCKWASHER BRACKET ASSEMBLY TO BRACKET
37 4B4278 4B-4278 WASHER / 2 Y Y Y LARGE, 10.2X20.5X1.6-MM THK
38 2S5100 2S-5100 VALVE ASSEM. / 1 Y Y Y ENGINE OIL DRAIN, FUEL DRAIN
39 4B5441 4B-5441 CAP ASSEM. / 1 Y Y Y CAP AS, CAP ASSEMBLY-FUEL FILLER
40 2A1763 2A-1763 GASKET / 1 Y Y Y
41 4B5423 4B-5423 GASKET / 1 Y Y Y GASKET-BAFFLE, 98.6 MM DIA
42 4B5949 4B-5949 ELEMENT / 2 Y Y Y ELEMENT-FILTER, FUEL CAP
43 3F4134 3F-4134 BAFFLE / 1 Y N Y BAFFLE-CAP, FUEL TANK FILL CAP
44 3H8389 3H-8389 SCREW / 1 Y N Y SCREW-FILLER
45 7B2002 7B-2002 WASHER / 1 Y N Y WASHER, LARGE
46 3S8536 3S-8536 SPACER / 1 Y N Y 9.65MM THK, 0.406X0.656X0.38-IN THK
48 1P8678 1P-8678 CAP GP-PROTECTION 1 / 1 1 Y N Y Y I PROTECTION COVER GROUP, FUEL TANK PROTECTION CAP GROUP
49 4B4281 4B-4281 WASHER / 9 Y Y Y 16.8X33X2.5-MM THK, 2.5MM THK
50 3B4510 3B-4510 LOCKWASHER / 9 Y Y Y LOCKWASHER, BOLT
51 0S1589 0S-1589 BOLT / 5 Y N Y 5/8-11X1.75-IN, 5/8-11X1.75IN
52 0S1625 0S-1625 BOLT / 4 Y N Y 5/8-11X2.5-IN, 5/8-11X2.5IN
53 5H8848 5H-8848 SEAL O RING / 1 Y Y Y 69.44MM ID, 1/4-20X0.625-IN
54 3B0551 3B-0551 PLUG / 1 Y N Y 1-11 1/2 NPTF THD, LARGE
55 1H8306 1H-8306 SCREW / 1 Y Y Y 1/2-20, 1/2-20X1.625-IN
57 3H0019 3H-0019 CLIP / 3 Y N Y ROUND HOLE, CLIP HOSE TO FRAME
58 5B0131 5B-0131 GROMMET / 6 Y Y Y LARGE
59 4B0413 4B-0413 FITTING / 1 Y N Y